AELLERHE  CYLINDER HEAD ASSY

Tf 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 |91192-D002-00000X |706T Sk /i 45 5 EHEIEFEME X 110 (G2 F14%) BOLT M6X110 1
2 |B16674A006002070X |GB16674/NALHEAEM6 X 20 (22 H%E) BOLT M6 X 20 2
3 93301-70651012000 | F#E ¢ 6. 5X 1 X ¢ 12 WASHER 6.5X1X 12
4 |11228-D002-00000W |70 HT kA7 s 414 (P fusdifh) RIGHT COVER, CYLINDER HEAD
5 190203-D002-0000 |70/ L S A7 i 5 4 GASKET, R. CYLINDER HEAD COVER
6 [91138-1015-00000X |GY6HL S HES T XK IR FEM6 X 32 (2 (1 4E) BOLT M6 X 32
7 |81300-G011-0000  |C100:K ¥ £ ¥ (C100) SPARK PLUG
8 [1122B-B729-00000W |70E450 1L Sk 414 [ ALtttk ] CYLINDER HEAD ASSY
9 [90101-20296000320 |01 & 29. 6 X 3. 2 (GREEIR) 0-RING 29.6X3. 2
10 [11230-D002-00000W |70"5 1= 35 (M ALlik) COVER, VALVE CHAMBER
11 [11227-D002-02000A |70-3#"< T3k 7 5 (70-3#) PRATH: S A 11. 3 #1% [LEFT COVER, CYLINDER HEAD
12 [90202-D002-0000 |70/ 4T3k A 2 55 df 14 GASKET, L, CYLINDER HEAD COVER
13 [90201-D002-0000 |70k | 35 5% df #4 GASKET, CYLINDER HEAD UPPER COVER

—
o~

11226-D002-00000W

70T 3k B35 (70) P HLAtifk

UPPER COVER, CYLINDER HEAD

15 [93301-80622013000 | V348 ¢ 6. 2X2X ¢ 13 WASHER 6. 2X2X 13
16 ]93301-30622013008 V-8 ¢ 6. 2X2X & 13 (H%EF) WASHER 6.2X2X13
17 [91201-H021-00000X |C110-Bfil.3k 2 76 L2 RFM6 (2 11 8%) NUT M6

18 [15810-G001-0000  |100#F S & % 44 GASKET, INLET PIPE
19 [B057830006003020X |GB5783MEAEM6E X 30 (22 [14¥%) BOLT M6 X 30

20 |15800-D002-0001  |70#E<% (JQ-1) INLET PIPE

21 |90101-10250000240 |07 & & 25X 2. 4 (T k) 0-RING 25X2. 4
22 90214-D002-0000 |70k i 2% s Ak GASKET, CARBURETOR
23 [17100-B086-0100 708450 Hifkir &% (PZ16 F35h) CARBURETOR

UG U R U VSN SN (VSO (T ISy Uy U (U N FNCYN [ CT0 [0 [ FRCY) Sy Uiy [

LK A
CYLINDER HEAD ASSY



A ELAEERE  CYLINDER ASSEMBLY

T:’l 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 |11235-D002-0000  |70IEHE9. 5 BUSH 9.5 1
2 190102-D002-0001 |70 JEZ+HPE & 8X10.8X 1.5 RECTANGLE RING 8X10.8X1.5| 1
3 91521-08001400063 |54 ¢ 8X 14X $6.3 PIN 8X14X6.3 2
4 [90102-D002-0003  |70% /% EHFE ¢ 14X 18.2X2.5 RECTANGLE RING 14X 18.2X2.5| 1
5 [9022B-BZ29-0000  |70250 1 Gk B M & GASKET ASSY, CYLINDER HEAD| 1
6 |B16674A006001670X |GB16674/MHIZAEM6 X 16 (22 F14E) BOLT M6X 16 1
7 |11003-D002-00000X |707 &£k [H /& 3= (X2 A %) CLIP, HIGH VOLTAGE WIRE | 1
8 [91113-D002-00000X | 70T A 143% e I8 A6 X 23 (2 %) BOLT M6X23 2
9 |1110B-BZ29-00100Y |70cK50 I HIAA A (Fr48 #54kriik#)  |CYLINDER BLOCK ASSEMBLY | 1
10 [1533A-H7Z30-0000  |C1108E46 Skl 4 (45) GUIDE CHAIN ROLLER SET 1
11 |93301-70801514000 |*F#fE ¢ 8X 1.5X ¢ 14 WASHER 8.5X1.5X 14 1
12 [15302-D002-00000X |70 [AIRHE Al (C% (4R GUIDE CHAIN ROLLER PIN 1
13 190102-D002-0002 |70 L% 4P & 11. 5X16X2.5 RECTANGLE RING 11.5X16X2.5| 1
14 [90205-D002-0000 |70 LA 25 df GASKET, CYLINDER BLOCK 1
15 |91521-08001200063 [5EAi4H ¢ 8X 12X ¢6.3 PIN 8X12X6.3 2

SR A
CYLINDER ASSEMBLY



FRS ML VALVE MECHANISM

T:’l 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 |15707-D002-0000 |70 5.1 14k VALVE COTTER 4
2 |15705-D002-0000 |70 135 (1) SPRING SEAT

3 |15704-D002-0200  |70-38#"< | A TR VALVE INNER SPRING

4 |15703-D002-0000  |70<[ 14h3hsE VALVE OUTER SPRING

5 [15710-D002-0200  |70-3#< | T AP AR & INNER SPRING, ASSY

6 |1572B-D002-0000 704471 BB & SEAL, VALVE STEM

7 |15701-BZ29-0000  |70e450/i#E | ] INLET VALVE

8 |15702-B729-0000  |70e550 I EXHAUST VALVE

9 [15401-D002-0000 7051 1428 ROCKER ARM

10 [15403-D002-0000 |70 1" Ja] b i 9 b8 R NUT, VALVE CLEARANCE

11 |15404-D002-0000  |70%5 | /a] 5 i Fiig%] SCREW, VALVE CLEARANCE

—_
Do

1540A-D002-0000

0 EE A S

ROCKER ARM ASSEMBLY, VALVE

—_
w

15402-D002-0000

7O TRR S b

ROCKER SHAFT

—
o~

15100-BZ29-0001

70250 e R 1 (Bl 16003, 16002)

GAMP SHAFT COMP

15 [15301-D002-0000  |701EM] M BhEERS TIMING DRIVEN SPROCKET
16 [91191-D002-0000  |701E 4 #E 42 A2M5 X 12 BOLT M5X12

17 [1556B-D002-0000  |70%E %7K BB H & CHAIN ADJUSTING SET
18 |15505-D002-0000  |70%E 45K Stk AXLE, TENSIONER LEVER
19 |1555B-D002-0000  |70%E4& 5K BATH & CHAIN TYHT SET

20 [1554B-D002-0000  |70%E2k5K KHe A& LIFTER ASSY

21 |15503-D002-0000  |70%E &5k BT 35 SPRING

22 |93301-71401520000 |*F-# ¢ 14X 1. 5X $ 20 WASHER 14.5X1.5X20
23 [91105-D002-00000X |70%5 FHIZFEM14 X 1. 5 (X H%E) SEALING PLUG M14X 1.5
24 193301-70621513000 |*FH4E $6.2X1.5X ¢ 13 WASHER 6.2X1.5X13
25 [B16674C006001870X |GB16674 K2 HM6 X 18 (2 1%¥) BOLT M6X18

26 [1532B-D002-0000  |701EM 5544 & (82) SPROKET CHAIN

=== === == == oo = = o | ro | po o o | — | = [0 [ro o o o

12

%

AL (HLH
VALVE MECHANTSM




F %452 RIGHT CRANKCASE COVER

Tf 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 |14301-D002-0000  |7OHLHRALA (AR A fh) Bk OIL RULER ASSY 1
2 [90101-10180000300 |01 ¢ 18 X 3 (T M) 0-RING 18X3 1
3 91521-08001200063 |E 74 ¢ 8X 12X $6.3 PIN 8X12X6.3 2
4 190206-D002-0000  |7045 Hh %4 26 25 ) GASKET, R.CRANKCASE COVER| 1
5 |12421-F004-200089 904 ihifmAE a5 [tk (i@ sk/h A a5) 8801] |COVER COMP. RIGHT CRANKCASE| 1
6 |B16674A006010070X |GB16674/MHIZHEM6 X 100 (£ F14%) BOLT M6 X 100 1
7 |22427-D002-00000X |7085 4 SR VE W (LA CLUTCH CONTROLLING ARM SPRING| 1
8 [2242A-D002-00000X |70 & s Ep NV 4 (2 A %E) CONTROLLING ARM ASSEMBLY, CLUTCH| 1
9 [90101-10140000150 |01 ¢ 14 X 1. 5 (T JEIK) 0-RING 14X1.5 1
10 [91523-D002-0000  |7085 & 23V ey CLUTCH LEVER PIN 1
11 |B16674A006005570X |GB16674/ Nk BEAEM6 X 55 (22 (A%£¥%) BOLT M6 X 55 1
12 |B16674A006006570X |GB16674/ Mk BEA2M6 X 65 (22 [1%£F) BOLT M6 X 65 1
13 [12425-D002-200189 |7045 i 35 i o (ZONGSHEN s fhs /M55 8801) |DECORATE COVER , R. CRANKCASE COVER | |
14 [B008200005001220X |GBS20MZ4TM5 X 12 (2% 1 8%) SCREW M5 X 12 2
15 |B008190106001220X |GB819. 1HEATM6 X 12 (22 %) SCREW M6X 12 1
16 |22447-D002-0000 |70 & %40 B EAR CLUTCH PRESSURE CLIP 1
17 [22446-D002-0000 |70 & Se4RA & CLUTCH SHIFTING PLATE 1
18 [B061700006000060X |GB6170WE BEM6 (2% [14%) NUT 6 1
19 [91112-D002-0000  |70%5 £ %3 i T 84TM6 X 15 SCREW M6X 15 1
20 |90306-D002-0000 |70 £ A Il 12 X 21 X4 (T HEIK) OIL-SEAL 12X21X4 1
21 [B16674A006004070X |GB16674/NIZHEM6 X 40 (2 1%¥) BOLT M6X40 4
22 {90304-D002-0000 7053 %l 413, 8 X 24 X 5 (T JifhL) OTL SEAL 13.8X24X5 1
23 |B16674A006004270X |GB16674/N K6 X 42 (22 (4 %%) BOLT M6 X 42 1

13

A h 44l 4
RIGHT CRANKCASE COVER



Ao #4523 LEFT CRANKCASE COVER

T:’l 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 [12303-6G011-000089 |C100/MFL %5 (8801) CAP, SMALL VIEW HOLE 1
2 [90101-10132000265 |0%1[E ¢ 13. 2 X 2. 65 (T K 0-RING 13.2X2.65 1
3 |91521-08001200063 |FEAZ4 d8X 12X 6.3 PIN 8X12X6.3 2
4 190204-G011-0000  |C10072 i % A5 il 26 25 ) GASKET, L.CRANKCASE COVER| 1
5 12301-GO11-L00189 |C1007z i 4 il 55 [64% ZONGSHEN 4% (3%ifi#k) 8801] [FRONT PART, L.CRANKCASE COVER| 1
6 [12302-G011-000089 |C100/ 144 J5 75 [ (C100-PT-1#) 8801] BACK PART, L.CRANKCASE COVER| 1
7 |B16674A006002870X |GB16674/NEHZAEM6 X 28 (22 5 5E) BOLT M6 X 28 2
8 |B16674A006005070X |GB16674/MEHHEAEM6 X 50 (22 F1%¥F) BOLT M6X50 1
9 |B16674A006003270X |GB16674/NTHZAEM6 X 32 (22 %) BOLT M6 X 32 2
10 |B16674A006007070X |GB16674/MikZHEM6 X 70 (22 FH4¥) BOLT M6X70 1
11 [90101-10274000265 |07 & 27. 4 X 2. 65 (T #5k) 0-RING 27.4X2.65 1
12 [12304-G011-000089 |C100 KL% (8801) CAP, BIG VIEW HOLE 1

2 h i 4 2
LEFT CRANKCASE COVER



BAS M CLUTCH ASSY

Tf 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 |22000-D002-0000  |70%5 & 2% & i (70) CLUTCH ASSY 1
2 |22151-D002-0000  |7085 & s ohe OUTER CASE, CLUTCH 1
3 [22143-D002-0000 |70 4 424y By p CLUTCH CUT SPRING 4
4 (22144-D002-0000 | 7OB £ B Uk 70 55 ABSORBING SPRING 4
5 |22111-D002-0000  |70% & 21504k DRIVER PLATE 1
6 |22136-D002-0000 |708 & s EEhkie o R DRIVER GEAR COMP 1
7 (22214-D002-0000 70854 2% 1 5hEEH DRIVE FRICTION DISK 2
8 |22125-D002-0000  |70EI & % T CLUTCH DOWN PLATE 2
9 [91403-D002-0000 |70 & 2e 44 FEl ELASTIC CHECK RING 1
10 |22135-D002-0000  |703:5hk pi Bl 4 & SLEEVE 1| PR
11 |22403-D002-0000  |70%5 & 2 HEFT PUSHING ROD, CLUTCH 1
12 [22126-D002-0000  |70ES 4 2@ & OIL TUBE 1| M
13 [22127-D002-0000  |70F8 & $eilih S8 phsk OIL THIMBLE SPRING 1| P
14 [22128-D002-0000  |70E5 & #sid i G4 OTL THIMBLE 1| B
15 [92102-00000006000 |%ti7& (6000) BEARING (6000) 1| P
16 [B008190205001220X [GB819. 24B%TM5 X 12 (2% F14%) SCREW M5X 12 4 | M
17 [22121-D002-0000  |705] & 28t o6 END COVER, CLUTCH 1| M
18 |91202-D002-0000  |70% & 2381 I8 £} LOCK NUT, CLUTCH 1| PR
19 |22004-D002-0000 |70 4 LT TE 24 [ DISH WASHER, CLUTCH 1| B
20 [22001-D002-0000 |70 & ¢ 1HiE #4 STOP WASHER, CLUTCH 1| e
21 |90218-D002-0000 | 70ES A a4 it o 25 1 4 GASKET, END COVER 1
22 [2312B-D002-0000  |7T0MBhiH & DRIVEN GEAR COMP 1
23 [23226-D002-0000 |70k iki%e 1l CIRCLIP 1
24 [23110-D002-0000 |70 E Bk & DRIVEN GEAR 1
25 |23101-D002-0000  |70:5hik PRIMARY DRIVE GEAR 1
26 123102-D002-0000 |70 )ik HHE AXLE SLEEVE 1




WL ZE R4 0IL PUMP

T:’l 475 (PART CODE) 34X (CHINESE DESCRIPTION) BEC4&HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 |1432B-D002-0000  |70WLi AL s BER4H & HUB DUMP CHAIN SPROCKET, OIL PUMP | 1
2 |14302-D002-0000  |70HL i HEFE Hl OTL PUMP SPROCKET SHAFT | 1
3 [14304-D002-0000 |70l E eI E BUSH, SPROCKET 1
4 190210-D002-0000  |7OHL i F A 25 ) H GASKET, OIL PUMP 1
5 [14107-G011-0000  |C100HKLith ZE 3 2 4l SHAFT, OIL PUMP 1
6 |14111-D002-0000  |70KLIMZE N #: T INNER ROTOR, OIL PUMP 1
7 |14112-D002-0000  |70KLIMZE AN T OUTER ROTOR, OIL PUMP 1
8 |14110-D002-0000  |7OHLIMZE/AK OIL PUMP BODY 1
9 [90221-D002-0000 | 7TOHLIMIZE 7% 25 $ 34 GASKET, OIL PUMP COVER 1
10 [14108-G011-0000  |C1O0HLIHIZE s 4 OIL PUMP COVER 1
11 [B008180005001020X [GBS18IEATM5 X 10 (2% [ 4%) SCREW M5 X 10 3
12 [B008230006002220X |GB823WRATM6 X 22 (22 FH4¥%) SCREW M6 X 22 1
13 [B008230006001620X |GB823WELTMG X 16 (= F1%%) SCREW M6X 16 2
14 |14100-D002-0000  |7OHLIIZE &1 OIL PUMP ASSY 1
15 [1431B-D002-0000  |70HLiHEE ML & STRAINER, OIL FILTER 1

DL R 5+
OIL PUMP



A Mh#$S LEFT CRANKCASE

T:’l 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %IT% Rgﬁx
1 |91101-D002-0000 |70 HIXLAZAEA (196mm) CYLINDER STUD BOLT A 2
2 |92102-0NK13. 52212 |7 %7K (NK13. 5X 22X 12) NEEDLE BEARING (NK13.5X22X12) | 1
3 92102-00000006203 |17k (6203) BEARING (6203) 1
4 |12130-G011-0102  |CLOO-2#@ AL Cif2 A & 10. 5R% E&E#ED |PIPE ASSY 1
5 |B16674A006006070X |GB16674/NEHZAEM6 X 60 (22 1%8E) BOLT M6 X 60 2
6 |11003-D002-00000X | 707 & £k [l 5 e (2% 4 4%) CLIP, HIGH VOLTAGE WIRE | 1
7 |B16674A006004570X |GB16674/NEHHEAEM6 X 45 (22 FA%£¥%) BOLT M6 X 45 1
8 |B16674A006006570X |GB16674/NEHHEAEM6 X 65 (22 F14¥F) BOLT M6X 65 4
9 [90303-D002-0000 |70 4l dH17 X 29X 5 (T HEIK) OIL SEAL 17X29X5 1
10 |90301-D002-0000 |70 R4 It 11. 6X 24X 10 (T 5K OTL-SEAL 11.6X24X10 1
11 [12108-D002-00000X |70%8 & & (22 H%8E) CLIP, OVERFLOW PIPE 1
12 [1212B-F009-001089 |90D-2:7: A2 & CMEE Atk #i/A % E4iFL 8801) |LEFT CRANKCASE BLOCK 1
13 [91521-10001400000 |5EA74Y & 10X 14 PIN 10X 14 2

T

i)

Ze i A0FE
LEFT CRANKCASE



A %48 RIGHT CRANKCASE

T:’l 475 (PART CODE) 34X (CHINESE DESCRIPTION) BEC4&HR (ENGLISH DESCRIPTION) %IT% Rgﬁx
1 92102-0NK13. 52212 |41 4h7K (NK13. 5X 22X 12) NEEDLE BEARING (NK13.5X22x12) | 1

2 192102-00000006203 |%i7K (6203) BEARING (6203) 1

3 |90208-D002-0000 |70 i fili 41 55 ) 4 GASKET, CRANKCASE 1

4 |1222B-F004-000289 |90-2#47 A4l & CEE B A ZERI%MFL 8801) |[RIGHT CRANKCASE BLOCK 1

5 191102-D002-0000 |70’ HL A L2 H4:B (188mm) CYLINDER STUD BOLT B 2

6 193301-71242020000 |F#8 ¢ 12. 4X2X ¢ 20 WASHER 12.4X2X20 1

7 |91103-1008-00000X |CG125DJ M IBZE (2 F14%) OIL DRAIN PLUG 1

ayiik ]
RIGHT CRANKCASE



il 30 AT 2R/ 75 2€ CRANKSHAFT CONNECTING-ROD ASSY/PISTON

T:’l 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 |1310A-BZ29-0000  |70X503% JEFF L PISTON RING COMP 1
2 |13103-B729-0000  |70L450i% FEFF— PISTON RING 1 1
3 |13104-B729-0000  |70e450M 35 FEFF — PISTON RING 2 1
4 |13120-B729-0000  |70c450/ 20 & OIL RING ASSY 1
5 91401-D002-0000  |703% ZE 84542 FEl CHECK RING, PISTON PIN | 2
6 |13101-B729-0000  |702504i% I PISTON 1
7 |13102-B729-0000  |702550 I FE 4 PIN PISTON 1
8 192102-00000006304 |7 (6304) BEARING (6304) 2
9 |13220-D002-0000  |7OMhAZEFF 4L A Cei/R. 8. F5hik) |CONNECTING ROD COMP 3 1
10 |91601-D002-0000  |70F: %4 X 12. 5 SEMICIRCULAR KEY 1
11 |13222-D002-0000  |701ERS LA 5ESE (1414) HUB DUMP CHAIN SPROCKET | 1
12 |1320B-D002-0000 |70 #h fliEAT 514 CRANKSHAFT CONNECTING-ROD ASSY| 1

Hh il J2E AT 3 1 /3 22
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

10



FE|HhH 4 TRANSMISSION MAIN, COUNTER SHAFT

Tf 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 |23220-BZ29-0100  |7050/ L4 & GHriidikas) MAIN SHAFT, TRANSMISSION| 1
2 23222-B729-0004  |702450 3 bk ik GEAR M-4 1
3 |23223-D002-0000 |70 Ell%H ik &0 k@ IE 15. 5(17. 2) X1.2X21 WASHER 3
4 (23226-D002-0000 |70 E 4%t R E CIRCLIP 4
5 |23222-B729-0003 702450 il 3RS i % GEAR M-3 1
6 |23222-D002-0002  |70F= 2Ry ki GEAR M-2 1
7 |23221-D002-1000 |70 il GO AR AS) TRANSMISSION MAIN SHAFT | 1
8 [93301-51370526000 |F-#4F ¢ 13. 7X0.5X ¢ 26 WASHER 13.7X0.5X26 2
9 |23240-B729-0000  |70L450EN HhZH & COUTERSHAFT TRANSMISSION| 1
10 |23242-B729-0004  |702450 Bl 4haRy ki ke GEAR C—4 1
11 93301-51721026000 |“F348 & 17. 2X1X ¢ 26 WASHER 17.2X1.0X26 1
12 |23242-B729-0003 | 70%50 B3 kY ikt GEAR C-3 1
13 [23242-D002-0002 |70 H2R ik GEAR C-2 1
14 |23223-D002-0002  |70& 5l k4 kR 15. 5 (17. 2) X 1.2X23 WASHER 1
15 |23247-D002-0000  |70RI %kt & COLLAR 1
16 [23242-D002-0001 70841 R4 %6 GEAR C-1 1
17 |23241-D002-0000 |70 4ht4H (117. 1mm) TRANSMISSION COUNTER SHAFT| 1
18 |23200-BZ29-1000  |702508-84 3 Bl f £ (70250 HH1-84) 3B 42 IR A [TRANSMISSION MAIN, COUNTER SHAFT| 1
19 23401-G011-0000  |C100F=ZhHE% (428. 14) DRIVE SPROCKET 1
20 [23402-D002-0000 |70 BhEEH [H b FIXING PLATE, DRIVE SPROCKET | 1
21 |B057830006001020X |GB5783MEKEM6 X 10 (= F14%) BOLT M6X10 2

Ealfha &
TRANSMISSION MAIN, COUNTER SHAFT

11



Ja N4 R KICK STARTING SHAFT ASSEMBLY

T:’l 475 (PART CODE) 34X (CHINESE DESCRIPTION) BEC4&HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 [21100-D002-0001  |70J5 shihE 8k (199. 5) KICK STARTING SHAFT ASSEMBLY | 1
2 191402-D002-0000  |70) h%hi$4 P ¢ 15. 5X 1. 2X ¢ 19 CIRCLI ¢15.5X1.2X &19| 1 | P
3 [21104-D002-0000 703 B B 5 55 R SEAT, SPRING, KICK STARTING SHAFT| 1 KGR
4 [21106-D002-0000  |70/3 Bhih & A7 5558 RETURN SPRING, KICK STARTING SHAFT | 1 | Pfiff:
5 193301-61721024000 |“F-#E ¢ 17. 2X1X ¢ 24 WASHER 17.2X1.0X24 1 F 44
6 |91402-D002-0100  |70)i %4k ¢ 18. 5X 1. 2X $22. 1 CIRCLI ¢18.5X1.2X $22.1| 2
7 121122-D002-0000 7055 2K SPRING SUPPORT 1
8 [21119-D002-0000  |70/3 Bhilikse 558 SPRING, KICK STARTING RATCHET WHEEL| 1
9 |21118-D002-0000 70)5 B A STARTING RATCHET 1
10 [93301-62021027000 |*F-#4FE ¢ 20. 2X 1X ¢ 27 WASHER 20.2X1.0X27 1
11 |21117-D002-0000  |70fiZh A% GEAR, KICK STARTER 1
12 [21107-D002-0001  |70J3 B4k (199. 5) PIVOT, KICK STARTING SHAFT| 1
13 |B057830006002020X |GB5783WZFEM6 X 20 (2% [14%) BOLT M6 X20 2 F 44
14 [21108-D002-0000 |70/ Bh &SIk SPACE, RATCHET WHEEL 1| e
15 |21200-F004-0002  |90J3 ZhAT &1 (QD-2) F %k START-UP BAR COMP 1

o B) Sl i A
KICK STARTING SHAFT ASSEMBLY

12



AR NLH) GEARSHIFT MECHANISM

T:’l 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 91117-D002-0000  |7045 R4 e AL A28 X 11 BOLT, RETURN SPRINGN FIXING 8x11| 1
2 [24300-D002-0100  |704uf4 #54F (70 VU7 188mm) GEARSHIFT LEVER COMP 1
3 24302-D002-0000 | 7034 [a] fir 3t 5% RETURN SPRING 1
4 124320-D002-0000 | 7045 k24 5% i A i 2 SLEEVE OF GEARSHIFT LEVER COMP| 1
5 |24318-D002-0000 |70k i 3% GEARSHIFT LEVER TENSIOM SPRING| 1
6 |24301-D002-0100 |70 k%24 (188mm PURYIEILES) GEARSHIFT SHAFT COMP 1
7 |24400-G007-0002  |W10078 i i &6 1 (BT-2) 4% GEARSHIFT SHAFT 1
8 [24200-B729-0100  |702450/IAR s SR 1F (PRSI FFEY) GEARSHIFT DRUM COMP 1
9 |24101-B729-0000  |70550/IA8 4k X GEARSHIFT FORK 2
10 [24102-D002-0000  |70-5 [i4H GUIDE PIN 2
11 |24103-D002-0000  |703%% CLIP, SPRING 2
12 [24213-D002-0000 70738 &% (PUASIEEF) GEARSHIFT DRUM 1
13 91522-04001300000 |FF:H d4X 13 PIN 4X13 5
14 |24212-D002-0000  |707% 55 &% & fr 4t SHIFT DRUM LOCATING PLATE GROUP | 1
15 [B008200006002020X [GBS20IBETME X 20 (2% [ 4%) SCREW M6 X 20 1
16 [88004-G011-0000  |C1004Y & i 3k CONTACT, CEARINDICATION | 1
1
1
1
1
1
1
1

17 [91149-G011-00000C |C10044 2484 (B4E) SCREW

18 |8803B-G011-010034 [C1004% &R A A& (PURYHEFR L:340) #11D04 |GEARSHIFT SWITCH LAMP
19 [88002-G011-0001  |CLOORY A7 -5 il sE dR (K JEAR) GEARSHIFT SWITCH PRESSTNG PLATE
20 [B008230006001220X |GBS234Z4TM6 X 12 (22 %) SCREW M6X 12

21 |24304-D002-0000  |705E fr B 5 SPRING , LOCATING PLATE
22 [2434A-D002-0000 |70 At L& LOCATING PLATE ASSY

23 [91115-D002-0000  |70RYA7 & 7 BB ke BOLT FIXING PLATE

&

g
GEARSHIFT MECHANISM

13



HEEE LA B MAGNETO COMP

T:’l 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 |82130-G011-0211  |C100% HEMLES T4 & (12VE AR REAR) ROTOR ASSY, MAGNETO 1
2 121300-G011-0002  |C100—3#EHE 2 & 23 (MSHZLL) ASSEMBLY, OVERRUNNING CLUTCH| 1
3 |21304-G011-0000  |C100J2 B85 & se ikt CLUTCH ROLLER 3
4 [21305-G011-0000  [C100J3 B0 & Ay ik 22/ T CONE BILOCKAGE 3
5 21303-G011-0000  |C100J3 5B & 2 kL B SPRING 3
6 [21301-G011-0100  |C100-3#iB kB & Atk 4l & (MSIRED STARTING CLUTCH BODY 1
7 182130-G011-0201 C1O0 HLHLEL 414 (12VORRES ol i s ds it 4L 08.5) [ROTOR ASSY, MAGNETO 1
8 |B000700108001570C |GB70. 14245TM8 X 15 CEE4%) SCREW M8 X 15 3
9 [82120-G011-030534 |clo0mitublLaE 7414 [ (12VeHeFieii M) 1340041011 [STATOR ASSY, MAGNETO 1
10 |91213-D002-00010X |7OREFEALIEHE (BB % (H4%) NUT 1
11 [B16674A006001870X |GB16674 /M2 HM6 X 18 (22 FH4¥) BOLT M6X 18 2
12 |B057830005001220X |GB578342 KM X 12 (22 FH4¥F) BOLT M5X12 2
13 [12305-G011-0000  |[C100/% HLHL LRI FIXING PLATE, MAGNETO CABLE| 1
14 |B16674A006001670X |GB16674/MikZHEM6 X 16 (22 FH4Y) BOLT M6X 16 1

T L B 1
MAGNETO COMP

14



B8 ZHLK) ELECTRIC STARTING MECHANISM

T:’l 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 [B16674A006005070X |GB16674/MIZHM6 X 50 (22 F14¥) BOLT M6X 50 3
2 182200-TA29-001722 [S125Dj &b bL#fF (HLEESSO1 HLE 2% (1% XN %%220)DJ7022A-7.8-11 |STARTING MOTOR ASSY 1
3 190101-10525000200 |0%LFE ¢ 52. 5X 2 (T JiEHR) 0-RING 52.5X2 1
4 [82201-G011-0000  |C100J3 &ML/ Nek%E SPROCKET 1
5 |2141B-1A29-0000  |S125DJ5 BhE S0 & (6275 hJE) STARTING MOTOR DRIVE CHAIN| 1
6 |2144B-G011-0000  |C100%E%k SRAHE ASSEMBLY, GUIDE PLATE 1
7 [2143B-G011-0000  |C100%%E 24 AR 4H & ASSEMBLY, CHAIN PROTECT PLATE| 1
8 |B0089401110000000 |GB894. 142 11 CIRCLIP 11 1
9 |B057830006001220X |GB5783MAMM6 X 12 (2 1 48%) BOLT M6X12 1
10 |21407-G011-0000  |C100 /5 5hEE4E 5E AL PLATE, START CLUTCH 1
11 |90101-50065000180 |07 & 6. 5% 1. 8 (I FRER) 0-RING 6.5X1.8 2
12 |2140B-G011-0000  |C100M A% 444 DISK INSULATOR 1
13 [90101-51068000200 |07 FEl & 106. 8 X 2 (R FRER) 0-RING 106.8X2 1
14 |21406-G011-0000  |C100R% ik DISK INSULATOR 1
15 |90308-G011-0000  |C1005E F#ik il F130 X 42X 4. 5 (T Ji5A%) OIL SEAL 30X42X4.5 1
16 |B008190106001620X |GB819. 1HEATM6 X 16 (2= F14%) SCREW M6X 16 2
17 [21420-G011-0700  |C100-7#)3 h KBRS 4H 14 PLATE GEAR ASSY 1
18 [2142A-G011-0700  |C100-7#/5 Bh KEEFE 2 & (b &5 4730, 3mm) [PLATE GEAR ASSY 1
19 |90309-G011-0001  |C100%E4¢ 319X 30 X 5 (AL T i) OIL SEAL 19X30X5 1

HJE B L
ELECTRIC STARTING MECHANISM

15



B 9%+ ELECTRIC

Tf 475 (PART CODE) FISCZFR (CHINESE DESCRIPTION) BEC4&HR (ENGLISH DESCRIPTION) %‘s Rgﬁx
1 |81100-D002-000050 |7 %L (MGO1A) L.: 500 IGNITION COIL 1
2 181200-G011-0000 #ika% (MD100) C.D. T 1
3 [83100-G011-0000 | REii I £ 4% (MT12V6-ZS02) RECTIFIER 1
4 [82290-1049-000016 |4k HiL &% (MQJ10-ZS01A) RELAY 1

LA
ELECTRIC

16



RS FEEIR RS EXHAUST GAS RECIRCULATION SYSTE

Tf 475 (PART CODE) 34X (CHINESE DESCRIPTION) LA HR (ENGLISH DESCRIPTION) %T% Rgﬁx
1 |16156-G011-0000  |C100 k& JEAERIRE | CONNECTING PIPE 1
2 [16157-1008-0000  |CG125D %S A i el i R 1l 14 HOOP 2
3 |16160-1008-0000  |CG125D Y7 ik Be SEC. ATR BOX VALVE 1
4 |16156-1008-0000  |CG125D Yk %S JE ¥ HE LAY 1 (14X 9X230(35)) [CONNECTING PIPE 1
5 [16157-1008-0100  [CG125D 7R % JE A R R El15. 3 HOOP 1
6 |B16674A006001870X |GB16674/MIZAEM6 X 18 (22 F14E) BOLT M6X 18 1
7 |B16674A006002570X |GB16674/NEHHEAEM6 X 25 (22 F14£¥%) BOLT M6X25 1
8 |B16674A006001670X |GB16674/NEHIBARM6 X 16 (22 14F) BOLT M6X 16 3
9 [18090-G011-0001  |C100% 3% (BRI &) GAS PUMP 1
10 [18110-G011-0000  |C100B BRI 4Lt 1 (58X 58) RUBBER PIPE 1
11 |18097-1008-0000  |CG125DEES{EHEF 1 R4k CLAMP 2
12 [18092-G011-0000  |C100JR S MG EE 1 (58 X58) RUBBER PIPE 1
13 |18110-1008-0100  |CGL25DH I ARIAS A4+ 11 -1# (9 X $4X 300) |[RUBBER PIPE 1
14 [18097-1008-0100  |CG125DIR MG 1 K i CLAMP 2
15 |18092-1008-0100  |CG125DFE“SAEIMGIAE 11 (d9X $4X300)  |RUBBER PIPE 1
16 [1809B-G011-02000Y |C100-3#K TG BRE 4 & (HIk E3) IRON PIPE 1
17 [90268-DA80-0000  |PW70E S AGFF Bk & 4RIk PAPER GASKET 1
18 |B061770106000090X |GB6177. 1HAFEM6 (22 FH%%) NUT 6 1
19 [90274-1008-0000  [CG125D — X455 5 3 SR kg INSULATING GASKET 1
20 |18089-1008-00000C |CG125D% <3 52 42 bR (k%) GAS PUMP PLATE 1

19

BRI R G
EXHAUST GAS RECIRCULATION SYSTEM

17



